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58231 Twin-Motor 4WD Racing Truck Wild Dagger
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AFTER MARKET SERVICE CARD

When purchasing Tamiya replacement parts, please
take or send this form to your local Tamiya dealer so
that the parts required can be correctly identified and
supplied. Please note that specifications, availability
and price are subject to change without notice.

KUNDENNACHBETREUUNGS-KARTE

Wenn Sie TAMIYA-Ersatzteile kaufen mochten, nehmen
Sie bitte zur Unterstiitzung dieses Formular mit zu
Ihrem Grtlichen Fachhandler. Bezuglich der Angaben,
der Lagerhaltung der Artikel und der Preise sind
Anderungen vorbehalten.

SERVICE APRES-VENTE

LISTE PIECES DETACHEES .

Afin de vous permettre de vous procurer des pieces de
rechange Tamiya, Amenez cette liste a votre point de
vente Tamiya qui ne manquera pas de vous renseigner.
Veuillez noter que les caractéristiques, disponibilité et
prix peuvent changer sans avis préalable.

PARTS CODE

1825188  Body

0445718 *1 Chassis (1 pc.)

0005713 *1 A Parts (A1 & A2) (1 pc.)

50736 TLO1 B Parts (Upright) (B1-B14)
0005688 *1 C Parts (C1-C20) (1 pc.)
0005714 *1 E Parts (E1-E7) (1 pc.)

9005581  Gear Bag
Counter Gear (S) x2 Counter Gear (M) x2
Counter Gear (L) x2 Diff. Spur Gear x2
Diff. Cover x2

0445720 *1 Wheels (L & R, 1 pc. each)

50374 *1 Monster Pin Spike Tires (2 pcs.)
9415517  Metal Parts Bag A

9415518  Metal Parts Bag B

9415519  Metal Parts Bag C

9415520  Metal Parts Bag D

50577 . 3x10mm Tapping Screw (MA2 x10)
50576 3mm Grub Screw (MA3 x10)

50038 Tool Set (Box Wrench, Hex Wrench, MA3 x4)

50602 *1 Diff. Bevel Gear Set

(MA4 x2, MA10 x2, MA11 x3, MA12 x1)
0555015 1150 Plastic Bearing (MA7 x10)
50355  *1 18T, 19T AV Pinion Gear Set (MA9 x1...etc.)

4305125 *1 Motor Plate (MA13 x1)

50582 3x14mm Step Screw (MB2 x5)
50605 *1 Screw Pin Set (MB3 x2...etc.)
9805584  3x32mm Damper Screw (MB4 x4)

9805368 *1 Gear Box Joint (MB7 & MBS, 1 pc. each)
50823 *1 TG10 Wheel Axle (MB9 x2)

9805551 *1 Drive Shaft (MB10 x2)

50623 *1 TGX Damper Spring (MB11 x2)
3485068 *1 3x55mm U-Shaped Shaft (MB12 x1)

50575 2.6x10mm Tapping Screw (MC1 x5)

9805556 2x8mm Screw (MC2 x10)

9805557 4mm Flange Lock Nut (MC3 x4)
50586 3mm Washer (MC4 x15)

50594 2x10mm Shaft (MC5 x10)

50592 5mm Ball Connector (MC6 x10)

50596 5mm Adjuster (MC7 x6)

50633 4mm Adjuster (MC8 x6)

5305008  Switch Rod (MC9)

50197 Snap Pin Set (MC10 x10, MC11 x5)
9805583  3x71mm Threaded Shaft (MC12 x2)
7305015  Resistor (MC13)

4505174  Speed Controller

6275019  Speed Control Cover

50171 Heat Resistant Double-Sided Tape
50595 Nylon Band w/Metal Hook (10 pcs.)
87023 Switch Lubricant

87025 Ceramic Grease

7435044 *1 Motor (1 pc.)

6095003  Antenna Pipe (30cm)

9495309  Sticker (a, b) & Masking Seal
1055863 Instructions

*1 Requires 2 sets for one car.

TAMIYA SPARE PARTS & HOP-UP OPTIONS
Tamiya offers Spare Parts & Hop-Up Options for im-
proved performance at the track. Visit your local
Tamiya dealer for assistance. Please note that speci-
fications, availability and price are subject to change
without notice.

TAMIYA ERSATZTEILE & HOP-UP-TEILE
Fir bessere Fahrleistung auf der Piste bietet TAMIYA
Ersatzteile und Hop-Up-Teile an. Besuchen Sie thren
ortlichen Fachhéndler, er wird Ihnen helfen. Beziiglich
der Angaben, der Lagerhaltung der Artikel und der
Preise sind Anderungen vorbehalten.

PIECES DETACHEES ET OPTIONNELLES
Tamiya propose des piéces détachées et piéces op-
tionnelles pour améliorer les performances sur la piste.
Rendez vous chez votre détaillant habituel pour tous
renseignements. Veuillez noter que les caractéris-
tiques, disponibilité8 et prix peuvent changer sans
avis préalable.

"ITEM NO.
53008 1150 Sealed Ball Bearing Set (4 pcs.)
53024 4mm Aluminum Flange Lock Nuts (10 pcs.)
53095 3x10mm Titanium Tapping Screw (10 pcs.)
53141 4WD Touring & Rally Car Lightweight King Pins

53155 Low Friction Aluminum Damper Set (2 pcs.)
53159 4mm Anodized Aluminum Flange Lock Nuts (Blue)
53160 4mm Anodized Aluminum Flange Lock Nuts (Red)

53161 4mm Anodized Aluminum Flange Lock Nuts (Gold)

53162 4mm Anodized Aluminum Flange Lock Nuts (Black)
53284 Smm Aluminum Ball Connector (10 pcs.)
53346 TLO01/MO03 Quick Release Battery Holder
53347 3x3mm Spring Set Screw (10 pcs.)
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